
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
118777   ASTM A-36/A-572-50         0.161  0.839  0.017  0.006  0.165  0.024  0.021  0.019  0.004  0.031  0.002  0.007  0.004
218301   ASTM A-36/A-572-50         0.161  0.864  0.023  0.006  0.203  0.022  0.023  0.022  0.008  0.033  0.005  0.007  0.005
218589   ASTM A-36/A-572-50         0.167  0.842  0.016  0.005  0.163  0.025  0.020  0.020  0.006  0.033  0.001  0.007  0.004
218591   ASTM A-36/A-572-50         0.161  0.872  0.026  0.009  0.162  0.021  0.025  0.018  0.006  0.039  0.003  0.006  0.004
413086   ASTM A-36/A-572-50         0.161  0.846  0.021  0.010  0.206  0.023  0.023  0.017  0.010  0.029  0.004  0.007  0.003
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
118777          261115177A      59.544(KSI)     74.929(KSI)     24(%)
118777          261115178A      57.611(KSI)     73.789(KSI)     26(%)
118777          261115215A      59.544(KSI)     74.929(KSI)     24(%)
218301          261114454A      60.611(KSI)     74.961(KSI)     23(%)
218301          261114455A      58.583(KSI)     73.814(KSI)     22(%)
218589          261115158A      59.289(KSI)     73.621(KSI)     26(%)
218589          261115159A      55.528(KSI)     71.449(KSI)     25(%)
218591          261115145A      59.799(KSI)     73.223(KSI)     22(%)
218591          261115148A      58.807(KSI)     73.001(KSI)     25(%)
413086          261110264A      65.989(KSI)     77.488(KSI)     25(%)
413086          261110265A      64.624(KSI)     77.251(KSI)     24(%)
413086          261114478A      58.837(KSI)     74.649(KSI)     24(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
118777          261115184A      6            14.0000      8.0000       12.2000      71.424          11245           0000510403
218301          261114459A      6            18.0000      7.5000       12.2000      74.400          11245           0000510403
218589          261115158A      6            14.0000      8.0000       12.2000      71.424          11245           0000510403
218589          261115159A      6            14.0000      8.0000       12.2000      71.424          11245           0000510403
218589          261115160A      6            14.0000      8.0000       12.2000      71.424          11245           0000510403
218591          261115158A      6            14.0000      8.0000       12.2000      71.424          11245           0000510403
413086          261114480A      6            18.0000      7.5000       12.2000      74.400          11245           0000510403
413086          261114481A      6            18.0000      7.5000       12.2000      74.400          11245           0000510403
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
118777          261115184A      000080       1001552394
218301          261114459A      000130       1001552394
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
218589          261115158A      000080       1001552394
218589          261115159A      000080       1001552394
218589          261115160A      000080       1001552394
218591          261115158A      000080       1001552394
413086          261114480A      000130       1001552394
413086          261114481A      000130       1001552394
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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